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UNIVERSAL CERTIFICATION and SURVEILLANCE SERVICES TRADF, €.
Mecip Fazil Bulvari Keyap Sitesi E2 Blok No:d4/84 Yukari Dudullu Umraniye, Istanbul / TURKEY

TEST REPORT

Report Date: 30.06.2020
Report Mombeor: 06-2020.7.0177

LIENT PLE ION
TEST OWHNER Guangzhou Camot Mall Network Technologies Co., Lid
R Room 1406. No.4 Zhudian Road (Nansha Street). Nansha District. Guangzhou.
Ginangdongs Province, China
SAMPLE DESCRIPTION Cone type fitering hall mask (Sce end of test repont for sample photo)
BRAND NAME - MODEL IVROU / IRYS-03
TESTIMNG STANDARD - EM 4% A 12000
CASE NUMBER CE-PPE-2876
" SAMPLE RECEIVE DATE 01.06.2020 TESTING START DATE  01.06.2020
DISIHHEC}L:;JFL&N&RUCTIE}N Mot given, single use only
NUMBER OF SAMPLES 50 SAMPLE IDs: 1 - 46
AS BECEIVED SAMPLE MO 24k
:‘5‘:;‘.”;:3 wearing 1-2-34-5-6-1-8-9 (As Recelved)

10=1 1=02-13-14-15 (Sample after test of Mechanical
Temperature conditioning | Strengih)
161 T=18-19-20-2 1-23-23-24-25 (A3 Received)
Mechanical strength 10=1 1= 2-13-14-13 (A3 Received)
Ve pessiles given im this et report heboaps 1o the sampbe testad. The repor contend canned be recreated parialby without the written
consend of UINIVERSAL CERTIFICATION,

CONDITIONING SAMPLE NO

Sunt KACMAZL
Dimecter
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CERTIFICATION
1. REPORT SUMMARY
| TEST T TEST NAME |
STANDARD RESULT EVALUATION
EN 149-2001 + A1:2009
E clse 8.5 Total Inward Leakage Testing Pass FFFP3
EN 13274-1:2001 !
EN 149:2000 + A1:2009 |
clause 8.11 Peretration of Filter Material Pass ' FFP3
EN 13274-7:2019
EN 149:2001 + A1:2009 | =
chanse 8.6 i Flammability Testing Pass See result
EN 13274-4:2001 i
A9 L .
B AN b Dl Content of The Ikaluton A% f
clause 8,7 Testing Paxs See result |
EN 13274-6:2001
ﬂ;::iﬂﬂl ALY | Breathing Inhalation Resistance-30 Lmin Pass See results
EN 13274.3:3001 Breathing Inhalation Resisiance-95 Umin Pass Sce resulis
EN 1492001 + A1:2009 '
cluuse £.9 Exhalztion Resisuanoe, Mow mbe 160 Umin Pass See rezulis
EN 13274-3:2001 | |
T IJHF&HEHL
.-y GERTIFIRASYO
b LRI '_r_q.w_[_l‘fwzfruﬂﬂﬂ
¥ g 27 T e LT, 5T
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I, TEST RESULTS amd EVALUATION

TA PACKAGING (EN 1492000 + A1:2009 clause 8.2)

Test Method: Clause 8.2-Visug) 1|15:|:h:-c|'mn

l REQUIRFMENT BESULTS COMMENT

| Particle Gltering half masks shall be offered for zle The meeks were packaged in sealed plasiee bags. in lager
| peckaped incsech o way tha they ase protecied Bfase pladteg bags inside o large cardboard Box that gave some
apanst mochanic demape ard contamination protectzon agiing mechanical damage o comamination
b fope use, i bschore wsg

Lab A

7.5 MATERIAL (EN [4%: 2001 + A 1:2009 clause 8.2, 8.3,1, HJ.I]

Tﬂi Method: Clause 8.3-Wisual ¢ nﬁp:cllm
Clause 8.3.1-5imulated wearing ireaiment

A breathing machine is adjusted to 25 ¢ycles'min and 2.0 Vstroke. The particle filtering hall mask was mounted on a
Sheficld dummy head.

For testing. a saturator is incorporsted in the exhatation line between the breathing machine and the dummy head. the
saturator being st at o temperature in excess of 37 °C o allow for the cooling of the air before it reaches the mouth of
the dumimy head.

The air has boen satursied at (37 £ 2) *C a1 the mouth of the dummyv head
Clause 8.3.2-Temperature conditioning
The ambient tempeniture Tor testing has been between 16 *C andd 32 5C and the temiperature limits has been subject 1o

Fan accuracy of £1.°C,

a) for 24 howo o dry atmsosphers of (70 £ 3) °C:

b} for 24 h to a temperature of (-30 4 3) “C; and allow to retumn to room temperature for at least 4 h between exposures
and prior 1o subsequeent testing. The conditioning has boen camried out in a manner which cnsures that no thermal skock
OCCUrs.

REQUIREMENT BESULLS | ] oo COMMENT
Marerials wsed <holl he suitahle towihsand The matenals uoed were able to withaaed handling asd
hanadling and siear aver the periad for ahich the o wizar daring the limited Iabamiony ledimg camied oul,
penicle filtering halll mask i cesigmod 10 be usd,
Any material from the filter media selensed by the ar B s st enediuse i Baeand or miksanes for the wearer,
flow ibrowagh the e dhall rot cenaiise & haraed o Pacs
miistmes for the wearer.
After undcrgoing the condnipaing dowrbed i 8,30 Mang of the spocimens condiioncd sutfercd mechanical

nir 1B pantiche Siltering halfmaeksshallhave | Pies Eniluze.
aflered imechanical fablure of the Facepiooe oF straps. |
When conditiomod in sccondanes with 830 and 8,32 | f

the pantichs idcring hall mask <hall ot collapae,

Nane of the spoeimens had nod eollaps afler

k.
Fars condilioning.

lab i
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7.6 CLEANING AND DISINFECTING (EN 149:2000 + A1:2009 clause 8.4, 8.5, 5.11)

Test Method: Described in Clause 8.4, 8.5 and 8,11

_ REGLIRE o BESULTS | COMMERT
o INbe pariecle Gltering hal Dok B desigred 10 be ne-usable, thi This artiche in'mot applicable for tested
mesterials uoed shall withstand rhe cleaning and disinfocting apents protective mask which s gnghe use
anll procodures 1o e spedificd by il naanascianer. dispvcabile mask,
With reference to 7902, afber cleaning and disinfecting 1k re- MEA
uisahle parthele filvering hallmask shall satisfy the penctration
reduirement of the redevim cliss
7.7 FRACTICAL PERFORMANCE (EN 14%2:2001 + AL:2009 clause 845
Test Method: Described in Clawse §.4
_ GUIBEMENY RESULTS COMMENT |
The paridele filering hall masd shall underpo practical perfismance 1esds
under cealistic conditions. These penerl tests serve the purpose of checking Mo imperfections | Dtail refer 10 Arnex |
the equipment for beperlfections that can ne be determined by the s
deseribend cluowhon in this Sandand.
T s sdlvald sk samples o sad by b arhgedt for the walking ¢ 140
mins watking with wapeed of 6kmih) omd woelk simolation (bensded walking,
eranling and basket filling exeengises) fends,
Annmes [<Test Resuli:
Number of sample: 29 [(ARL 3044 R)
Mssesosd elensents Positivg Negative Eﬂ::!m :ﬂ [ Reslt e
Asszsrne) Asgeanl H'r!!_'ﬂll*-.ﬂ.l'z-tl:]"r.l Coaformaty [
;i : T iorminy
Filtering half masks
. i 4 v 0 Filtering half masks | fulfi] regquiremsents of

Ly ki 2 0 &houll not have the standand EN
fe oo of. Bazond 2 0 | impertoctions related | 149000 + AL NR
A il 3 o 16 WareT given in 7,7
Ficld of vision .

Mo impefectiong

The subpeets (MEG and MAJ weee able o complae the evercise: and did pod report any nuBsanee of problem with ibe masi,

Liah 13

T8 FINISH OF PARTS (EN 1492000 + A1: 2000 ¢laute £.2)

Test Method: Described in Clause 8.2

REQUIREMENT

Pars of the deviog hikely o oo imlo conlaa with
thy wganer shall kave pio shap odpes or barrs, Press

Mo of the spocimens used in lnboratory icting shwod
cuidenoe ol dharp odpes of bures while sisual iRspoction
angd porformans 1eds

Labe A

i

CRIVERSATL

Gl

-

LIERSAL
SEH TN
VE RE I HITH
TG LT Sl

Eryag dtw £ Hea hediPage d 1]
Aty

fun O e Tusliorrar e e BT
T QFIG A55 G dir P 0 6400 B0FCa
faragad WO RIIODRRFED |

S

TS R, S B O, ASOR VI DTS SIRE TR TR, T W Tt el Sy Miad iy, 100 bl M b0 Y il < Uy« NTANIUL T o) 306 450 00 00D 00 10 0 0 O s sl e



e i an
UNIVERSAL
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LI TOTAL INWARD LEAKAGE (EN 14%:2001 + A1:Z005 clause 8,5)

Test Methad; Described in Clause £.5

HI-EI JIREMENT ﬁf?SL:_IJ_S_ | COMMENT
| T total invwand leakage congias of the componenis: fave seal fealiage. exhalation '..4|:|.¢.-
| deakisge (if exhalation value fited) and filter panctration. For particle fileering halMinasks Clasified ac FFPI

fided in secondasee wilh the manefaetuees™s infrmation. of leaa B oul ol 1the 30

iesliwiieial neanlts shall be pot greater tham: 25 %o for FFPL. 1) % B FET2, 5 %6 for FFIY
| e = acilitbom ot leasd & outof the 10 individual wearer asithimetic necans for the 1oisd Pas [hetall eefer to
| inwand heakage shall not be greater than: 22 %a for FFT'. 8 % for FFT'2, 2 % for FIT'3 Annex 1

Annex 11-Test Result:
Tl 1exd incusl i obdained are given in the tabiles as follows

i i Hizad
Test T : - | Hiead sde g & i
Subject sample Conal, 1. Walk {%a) side %) :ffm Talk (%% 2. Walk (%) | Averape ()
1 3 AR, 1A% .53 L45 L} 1.3 iA9
. 32 AK. A6 .53 1.51 L2 147 1A%
L] i3 ""'.;H" 43 4% 1.3 147 1540 E.-Iﬁ
A 34 AR, 145 161 .57 L4% L.36 .53
5 15 AR, 4% .52 1L.57 1.5 .53 .52
(13 I TXL [ .57 165 162 1.5 1.59
7 17 T.L. 162 16 L7l L.56 .57 L3
) % T.C. .65 165 L.76 .73 .77 .72
i 1% T.C. I .65 1.7% | .13 LTS 153 I.T%
1] 1] TC. .73 .79 L& .92 195 183
AL individuad excreisg nosulis wene il preater than 5 %, Pass (FFP3)
A beast 9ol 10 individual whearer srihmetic means wiéne nod gréabor than 2 %a,
Tedt Foce Longil | Faoe Whith | Faee Depal | Mouth Widlh
Subiedl {rnam} {eemy {nam) {man)
| T 155 130 (1]
2 113 148 I3 462
3 ] s 1648 134 iy
| % 148 125 sl
- L0 158 132 57
:'p [ I 140 154 b
g s 152 13k &7
% i 153 134 3
L Il 14 115 5
] I 150 131 55
e Fraformrarion Caly
Lab It
B :;'h- E'I' VERSAL
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Test Method: Described in Clause 8,11

=

7.9.2 FENETRATION OF FILTER MATERIAL (EN 149:2001 + A 1:2009 clavie 8.11)

LY

_ REQUIREMENT BESULIS COMMINT
Classification Max penatration of 1261 aerosol
Nl resa Fasadlin il best
85 Umin 25 Umin
Samax faman P Dretadl refior 1o Annex 1A and 105
FI 20 pl ]
I, [ 0
s 4
Annex [HA-Test Result:
The st pesults obtained ang given in the 1ables as followss; i
Penetration of Sadivm Chiorde in : i Asseaiment of Tiest
woor | . . secontamce with EN 132747001y | Roquirmentsin - = 4 oo,
Coadition socondance will N
S [ 492001 +A L2009 | Coaformity /
Iow rale 45 Vinin 3 : Monconformily
i X Passcal
17 A repaved .56
i : 0 2t L. Fikering hatf maskis fulill
B3 f 072 bbbk the requirements of the
3 similated wearlng 0.7% BEDS < 64 standard 10N
= trcatment 6 = TAB2 0]+ A b 2008 given
T} : ) %[ ] . | in I i range of the
T s i T
5 o | protoction class (FFPL,
T coeditionod it P ERrY) g
Annex HIB-Test Result:
e tesd reandls obisined one siven in the tahles as Gl -
Mo of | Comdason Ferctration of Parsalfie Ol Mist in | Roquinements in Assssement of Test Roaii
Ramjrly secondance with EN 132770009 | aceordance with BN | Conformity /.
[ i HE00I-ALZMG | Nonconfaminy:
Flaw rate
G5 Umin
9 it Passod
A0 Asreceived (1 .}
41 4% FFP1 =20% Filtering hall’ ma<k= fulifl
= 4 i r [ (1] e requiremaents of the '
3 ki s 055 FRP2<6% | sandand EN -
6 0,63 4320011 A L2000 piven
[E; echanical srength © 057 FFPi< 1% i 7.0.3 in ranige of the firsl,
14 Temperaluang 1}, s segorsl wad third paotection
Is condilionad ik 5 el (FFPL. FFPZ, FFPY
Labe A+ B
AT \iwas
I 15aL e .__';.'_- i
URESE - ve i g
ldmm""::l;,m AlEAR
G A R
PP
Paget /11
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L0 COMPATIBILITY WITH SKIN (EN 14922001 + A 1:2009 clause 5.4, £.5)

Test Method: Described in Clause £.4 and 3.5,

REQUIREMENT | RESULTS COMMENT

i Mntewinks that may come sl oot with the Mo irritation or any other sdversé cifost 1o bealth or
| weanir's skin <hall ned e Enown 1o be kely 1o Pazs sensitivity reported by the subjoots-during 1he praciical
| e BTILIION oF any aher adverse et 10 health, perinrmanee aml TH1, 1esis

Vb I8

TA1 FLAMMABILITY (EN 149: 2001 + A1:2009 elause 8.6)

Test Method: Deseribed in Clinse 8.6

REQUIREMEN BESULTS COMBENT

The materinl used shall nok present a danger for i wearer wod shall not henf
highly Mamnsable natire. When tessod, the particle leriag ol mask shall pod

Bairmi o mod e condimee {0 burm S5 aller emaval fram the (Bame. P Iretail refer te Annex [V

Annex 1Y-Test Result: The te results obtained are given in the tbles as follows:

Mool | Comdition | Visual inspoction | Koquiremenis in gecondince Auesoment of Tes Becult
| Sample i [with EN 149:2001+A12000 | Confoemity / Nonconfarmity

45 | 0% “ilecring hald mask Pz

v A reoeived e shall nof bum or rod Filtering half imasks fili#l

2 !] continti b bum for reduinemmenls af the standard EN
= Temperature A | mofe ihan § 5 alicr B 200 +

k] conditionad i | removal from the Nlame AL given ia T.11

Ty 1§

702 CARBON DIOXIDE CONTENT OF THE INHALATION AIR (EN 149:2001 + A1:2009 clawme 8.7)

Test Method: Described in Clause 8.7

REQUIREMENT RESULTS COMMENT

The earbon disxide ¢ontent of the inkalation pir
et spaed shall nol exoved an averape of 1.0 % s Exetail reder by Anmes V'

(b vadime) I L e r Y SN

Annes "i"-’l‘ﬂ-t Resuli: The test results shesined ane gh-m in the tabies a5 follows:

Ne.of | Coadition CO:zcomentof | An average CO: Requirements in Aszesament of Tont Rosult

air [%4] by inhakstion air [%8] by | 1200040200
volunmg vl e

sampie the inhalation: | comtomt of the sotordance with BN || Conformily 7 Nonconfomity

26 065 | Prssgid
T ﬂ?ﬂ m“m"“';;:;‘;:ﬂf Fillering half masks il
n A reeeived LG5 v Y i redquirermnents of The

: BE | standand BN 14922001 +

2= un.ﬁ']‘ Dl'l.l:f".-;l‘l-_'r Hﬂlﬂlh: ﬂl'm a.1“.\‘:“". 1‘“ ?.I!

I.{*ﬁl_! ..... "_F-?"‘ .:'\.n.:...__-l.:..-n._ -
IINIVERSAL |weozmmu
FErT TG Lk

g VoL R RIS

b

t i %m ey Sy, 10 W, v
[ L "|T-L‘IL.L
096 455 w-alrﬂ:w- P Ty ] Fage T/ 110

A
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T.03 HEAD HARNESS (EN 149:2001 + A 122009 cliuse 8.4, 8.5)

Test Method: Described in Clase §.4, 8.3

filterimg hall naask firmily in posithon and capable of
aaintaining il innand boakage roquingmenits for
the device,

L REQUIREMENT RESULTS | COMMINT |
Thee bz harness shall be desapsod w0 that e I
partiche fiHenng helfmask can be donsl md Pacss o problemn vath the hend hamess reporbed by the weaners |'
romaned gaxly, dlaring the practical perfomanes et
The head hamess shall be adjustahle or self-admusting
and shall be safficiently robust 1o hold the partichs Pass No problens with the head haress reported by the wearers |

dusririg B practical perftmmance et

Lab I

T.I-l FIELD OF Y1510 :E"i' T 2000 + AL D000 clanse :B..-l]-

Tﬂl Bleihod: Described m{.‘hur. £.4

RESULLS |

REQUIREMENT
The field of vision is acceptoble if determined
50 in practical performance tests.

There were no adverse comments following

praciical performance pests.

l=hl}

e HIIAIATID‘E\’AL"E{H-N II-F‘I-WI +Al mr]nmﬂ.h 3.].-! 3.3.3.‘} 1§

Tﬂi Method: Clause 8.2, 3.4, E-'?-.ﬂﬂ'l

Aparticks I'|_||¢_|'_i|l: B I8 raceeks iy ave One B meane
exbalation valve(sk which shall furction comdeilyin
all eriemlatiogs,

. REQUIREMEN]

A

Mo exhalstion valve indleded samples,

IV an exhaltion vabve s provided i1 shall be
paotcctiod sgainst or be pesistany o di ans
mechasical demepe arad may be shroudad or may
imcluide any othes deviee thar may be neeesany fog
icle filtering hall nay with 7.9

NiA

Mo eshalstion valve in feded samples,

Exhatation valved=), if (feod. shall combime: bo
operate coreectly aller o condinuous exhalation flow
ol SO0 Imién over 3 previond af 3k,

MIA

No exhalation valvg in iesed samples,

When the exhalation valve huu.nruz ks abincbod 10 the
fape Black, it dhall sithaand wciadly a sehaile foaee of
10N applicd for 1k,

N

Mo exhalation valve in tesied semgples,

lah-

ﬂ" IAREREAL
U"‘ ol o Rt El
INIVERSAL Wﬂ}.ﬂ" RCET
CERE I FEATIOE ™o LTh. 500
By Erpap Huea 12 B, e L]
mmh‘ﬂ“-""ﬂ-
A6 T A B Fabew QR0 % 5% BYER
Sorvpard V.0, B2 005 1721

Page8/11
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CERTIFICATION
7.6 BREATHING RESISTANCE (EN 149:2000 + A1:2009 clanse £.9)
Test Method: Described in Clause 8.9
REQUIRIMINT RESULYS COMMES,
Clissificaiion Moy permitled pedstance | Claeifad as FIP2
. Inhalation | Exhalagion
30 Venin 95 Vmin 160 Umin Pracks Detail refer so Anmex VIA-VID
FiM 0.6 &1 3.0
FEr [k 2.4 3.0
s 1.0 3.0 3.0
Annex ¥ViA-Test Resull:
The best pesults obiained ore given i 1by tables as fllows;
 Inhalatian Revistance
Nooof | Condition = Inhsalaticn Resisiamce (mbar)
Bample Flow rate Fcquircmonts in Flaw rase Koguinements in Mssessiment of
Al Venian secondanee wilh EX 45 U'min apeordanoe with I3 Test Rcsuly
[mibar] 149200 1 +A0 =R [rvhcae] B G 00 = A =200 Conformily /
i {4 Moo fanminy
42 8 Y ;
43 A eesived 00,65 2.1]
i 0,71 ’ L
) L3 .: r
- rrE——— 0T P = g 330 FFRI =210 S
% waring 0.7 MPrsor | 2 prpacade Qualifics
che treatmend 0.7% - M| : FIT3
13 .52 FIPi= L0 3% FIP3 < 300
24 Vemperature: [TE] 236
conditioned
25 047 237
Exhalstion Resistance rH
Wo,of | Condition Fhw Facing Facing Facing Lying | Lyving | Requincmenisin duszeniment
Sample File dimestly verfically | weutically | on i accordance with of Test
upwands | dawnwards | the the EX Rzl
bell right | 14 2000+AT:2HE | Confomaly
sile. | sde '
- tonconfor !
' il |
42 .60 263 167 % 71
43 Ax meeeivied 2._1! 253 135 257 2.5
7 Sl [ X6 264 2T 273 [ 21 Oualifics
b oring [G0hmin | 236 250 257 2T 4 373 | Frr2sin FFPI.
b Ircaumecn| | 5} 263 ll i) | T FIFPE FEP3
O | 268 2.6 272 .06 | 2as | FFPI=30
24 CIRCINE 2467 2,69 273 .08 | 2.5
T ik a8 270 378 | 509 | 282
Lab A& AERGA !
: AR L
UNIVERSAL Jwe anmiuiane
CERTIRICATION e pm 57
P LU
achp el Badeaem, Ry 3w, 11 i
e L B - L
Sormgasi Wi BT 025 A%12
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A

TRl BTN ALY VI ORI [TEAL T AT 17 Eamag Wrasms bheifls s Mgy Pl Fichoam. B3 Fol. Nao il Y (iallfe - Dorrwene - SN T T ol 320 and moimh <0 3 e, 10 ) ot amuresmd oen s



SEGP
UNIVERSAL

CERTIFICATION

TA7 CLOGGING {EN 149:2000 4 A 52009 clause 5.9, 8,100

Test Methad: Described in Clause 8.8, 810

IREMENT TRESULYS COMMENT
Valved pasticle Gllcang kall msks:
Aller Gogging the irhabaion nesistenees shall pd
exogsls FFP bzdmbar, PR Smbar, FFP3: Tmbar ag
B5L/ein cantinwous ow, The exhalstion resistance | NAs This is optional 1o and rot desined by dliont
shall pod gaded Tmbor 21 D000 min contirious fow, 3
Yalveless panbgle flvering half masks
Adber Eh@ﬁﬂg e Enbalabion resistonges <hall ot
cxeeed: FFIPL:3mbar, FFPRdmbar, P2 mbar a1
O8] Aim continues fow

[.ah -

T8 DEMOUNTABLE PARTS (EX 14%:2001 + A 12009 clanse §.2)

Test Method: Described in Clause 8.2

REQUIREMENT | RESULTS COMMENT

All demountabbe parts G e} <hall e readily A Mo densountable pa,

soamctod amd ssoured, whore possible by hand

Lah .

Page Roquireman salisfiod,

NCR Requirement nod salisfied, Rofor to the ‘Rosulf defaifs”™ section for move informalion.
_NAs RO CanTed ol

AA Raquiremant nol appécablo

LARORATORY INFORMATION

_ Fudo Laboratory Name Competency Explanations

~ UNIVERSAL SERTIFIKASYON VE H o L ; L
GOZETIM HIZMETLERI Tic. LTD, s11, | "™emal Laborsiory Services of Noified Body
GCNTR ULUSLARARASI
BELGELENDIRME, GOZETIM, EGITIM

Lab A

Lahorarery holds an scoredintion by Turkish Accreditation
VE DIS TICARET LIMITED SIRKET] | \B*T<Y With number AB-1252-T according 1o EN ISOVIEC

KOCAELI DILOVA SUBESI "

* The laboratories arc contracted bodics with UNIVERSAL CERTIFICATION and the technical competence of
the [aboratories is also under supervision / assessment of UNIVERSAL CERTIFICATION based on the
provisions of EN ISOMEC 17065 Requirements for bodies certifiing products, processes and services standard.

»  [Gach test result given in this test report shown with the issuing laboratory code.

lLahili

|
IISTVERSAL | ve goueras viem,
L LA TRETE e, LT 51,
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